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Architectural Testing

PERFORMANCE TEST REPORT

Rendered to:

AMERICAN SKYLIGHTS
525 113th St.
Arlington, TX 76011
' Report No.: 68472.01-801-44
Test Date: 11/20/06
;- Report Date: 12/01/06

Project Summary: Architectural Testing, Inc. (ATI) was contracted by American Skylight
Systems to perform fall protection tests on a Model: IAD TCMPYR-FG polycarbonate curb
mount pyramid skylight.

Test Method(s): The test specimen was evaluated in accordance with the following:

Occupational Safety and Health Administration/U.S. Department of Labor Regulations
(Standards- 29 CFR) - 1910.23(e)(8)

Test Specimen Description:

Series/Model: IAD TCMPYR-FG

Product Type: Polycarbonate curb mount pyramid skylight
Overall Size: 83" wide by 83" long by 21-1/2" tall
Opening Size: 79" wide by 79" long by 21-1/2" tall
Overall Area: 47.84 fi?

Finish: Mill finish aluminum

Glazing Details: Double glazed from exterior with pyramid shaped 3/16" polycarbonate at
the exterior and pyramid shaped 1/8" polycarbonate at the interior. Sealant tape was used
between the two pyramids and between the interior pyramid and the frame. Wet sealant was
applied between the retainer and exterior pyramid. The retainer was secured to the frame
with #10 x 3/8" hex head sheet metal screws located 4" from each corner and on 12" centers
thereafter.

Frame Construction: Thermally-broken welded aluminum frame with welded aluminum
retainer ring.

Installation: The unit was installed into a 2x6 SPF buck using #8 by 1-5/8" drywall screws
located 3" from corners and 12" on center thereafter.
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Test Results: The results are tabulated as follows:

Dead load Tests, (Standards- 29 CFR) - 1910.23(e)(8)

Test Load Location Results Allowed
1. 200 Ibs/60 seconds  Center of skylight No penetration No penetration
2. 200 lbs/60 seconds  Center of shortest spanr No penetration No penetration

Optional Drop Tests, center of dome

Test Load Results Allowed

1. 200 Ibf No penetration No penetration
2. 400 Ibf No penetration No penetration
3. 600 Ibf No penetration No penetration
4. 800 Ibf No penetration No penetration
5. 1000 Ibf No penetration No penetration

Detailed drawings and a copy of this report will be retained by ATI for a period of four years
from the original test date. This report is the exclusive property of the client so named herein
and is applicable to the sample tested. Results obtained are tested values and do not constitute
an opinion or endorsement by this laboratory. This report may not be reproduced, except in full,
without approval of Architectural Testing, Inc.

For ARCHITECTURAL TESTING, INC:

Ll i

Fernell McGrann ) Andy Cost
Technician Laboratory Manager
fm:ajl
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